ECONOMIC COSTS OF CONVENTIONAL SURFACE-WATER TREATMENT:

A CASE STUDY OF THE MCALLEN NORTHWEST FACILITY

A Thesis
by

CALLIE SUE ROGERS

Submitted to the Office of Graduate Studies of
Texas A&M University
in partial fulfillment of the requirements for the degree of

MASTER OF SCIENCE

May 2008

Major Subject: Agricultural Economics


https://core.ac.uk/display/4276743?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1

ECONOMIC COSTS OF CONVENTIONAL SURFACE-WATER TREATMENT:

A CASE STUDY OF THE MCALLEN NORTHWEST FACILITY

A Thesis
by

CALLIE SUE ROGERS

Submitted to the Office of Graduate Studies of
Texas A&M University
in partial fulfillment of the requirements for the degree of
[...]
Discount Rate for Water

Also included in this analysis is a discount rate for the annual water output. This reflects
the argument that (most) people place a lower value on future items or events in relation
to the value associated with the current availability of items or events. This is a
contentious issue as some economists believe the actual physical amount of future
resources cannot be discounted, but rather only the dollar value of those resources
(Michelsen 2007). Some claim that a high discount rate on resources will lead to a
disproportionate amount of resources being allocated to earlier periods (Committee on
Valuing Ground Water 1997). This disproportionate allotment brings up the concept of
intergenerational fairness, which argues for neutrality between the welfare of current and
future generations (Portney and Weyant 1999). This viewpoint suggests it would be
unfair to place a discount rate on water because the present generation might receive a

greater allocation of water than future generations.

Conversely, other economists believe when values are not readily available, or are not
easily ascertained, it is appropriate to discount the future physical amount

(Griffin 2007). As Carlson, Zilberman, and Miranowski (1993) point out, such
discounting includes the use of resources, stating specifically, people “discount the value
associated with future resource use.” Portney and Weyant (1999) also state, “it is
appropriate-indeed essential-to discount future benefits and costs at some positive rate.”
The latter stance (i.e., discounting) is the approach the author of this thesis has chosen to

take.

26



To account for the social preference of present-day resource use, a 4.000% discount
factor is utilized to convert future water flows into present-day terms. This discount
factor is achieved by assuming a social preference rate of 4.000% (s), combined with a
0.000% risk premium (h) mentioned above, as well as a 0.000% inflation rate assumed
for water (i). For further discussion of this topic, refer to Rister et al. (2002), which

includes references to Griffin (2002), and Griffin and Chowdhury (1993).

27



28

OVERVIEW OF THE MCALLEN NORTHWEST CONVENTIONAL SURFACE-

WATER TREATMENT FACILITY

The conventional surface-water treatment facility analyzed in this thesis is referred to as
the McAllen Northwest facility, located just outside of McAllen, Texas near the Texas-
Mexico Border (Figure 2). The city of McAllen is facing the challenges of rapid
population growth and the need to expand its current potable water supply. With the
fastest-growing metropolitan area in the state of Texas, according to the 2005 U.S.
Census (McAllen Chamber of Commerce 2006), the McAllen Public Utilities Board
(PUB) is continuously searching for a solution to the problem of meeting increasing

water demand (Santiago 2007).

Among the different alternatives currently being considered by McAllen for expanding
their potable water supply are: the desalination of brackish groundwater, wastewater
reuse, the expansion/fine-tuning of existing conventional surface-water treatment
facilities, and the building of a new conventional surface-water treatment facility
(Santiago 2007). Prior to the construction of the McAllen Northwest facility, the only
source of potable water for the McAllen municipal service area was the McAllen
Southwest facility, which was built in the late 1950s. In 2002, faced with the need to
expand the water system’s capacity, the McAllen Public Utility Water Systems began
construction on the McAllen Northwest facility (Figure 3). Completed in 2004, the

facility currently has a maximum-designed capacity of 8.25 mgd, although some of the



O -
= Tulsa
E
ul
@ = 0K
= 3 g
3] o Oklahoma City
= o
hibuguergque ] ]
L =
5 e
z %
5
L3
A
s
Arlington 5 ®
o
Fort Worth Dallas
=
El Paso = Z
5
vl
E
2
Austin
P
Houston;
& . -'
San Antonio
WA, £
= A
“ Piedras Hegras
/
"
% Coahuila De Zaragoza
3 .
4 S
i Al
o o .
B Do .
‘\ * | r\-
o T . h
s 0 N i McAllen
' A . “ L x
5 i N .
¢ R A -~ \\
I Durango ’ v, Nuevo Léon i
3 '
3

Source: BusinessMap 3.0 (2003).
Figure 2. Location of McAllen, Texas

MAPQUEST T e = i
|I:! Hargill
if T 3
,iFaywille
i EE
A
(}Monte Ito = IQ
53 bastian
o % 3
PCltrus Tty = 3 %_ Wi
' o 3 ca,,
bon 9_sanderlos Jgisa _JLaVill © |
i e s i
ity i q Gy |
éPaimhura :
i Combe
i | Primera ;
o
|
Jedelbera | yarting

&idal ol 493 I
L “E 0Progreso

1 Rar|
581 _SantaMaria £
SR

Rela mpago\
co  Blustown

Lo
£

& 2007 MapQuest Inc. @ 2007 NAVTEQ)|
Source: MapQuest (2007).
Figure 3. Location of McAllen Northwest facility

29



30

facility’s components are oversized to allow the operation to eventually expand to 32
mgd (Santiago 2007). With the completion of the McAllen Northwest facility’s 8.25
mgd phase, the McAllen water system now has a capacity of 49 mgd and services

approximately 50,000 homes in McAllen and the surrounding areas.

The source water for the Northwest facility is surface water originating from the Rio
Grande. The water reaches the McAllen facility through a system of open-surface
canals operated by various irrigation districts. This process of obtaining water from the
irrigation districts (IDs) stems from a Texas constitutional amendment, Art. 3, Sect. 52,
passed in 1904, which established that IDs provide water services including wholesale
and untreated water supply (Stubbs et al. 2003). The specific irrigation districts that
deliver water to the McAllen Public Utilities include: Hildalgo County Irrigation District
No. 2 (commonly known as San Juan #2), Hildalgo County Water Improvement District
No. 3, and the United Irrigation District of Hidalgo County (commonly known as
United). The United Irrigation District is the specific ID which services the McAllen
Northwest facility. Once diverted from the Rio Grande, the water travels approximately
ten miles through the United Irrigation District’s main canal before it reaches the

reservoir at the Northwest facility (Santiago 2007).



Description of Conventional Surface-Water Treatment Process

The McAllen Northwest facility utilizes a conventional surface-water treatment process.
The objective of water treatment is to produce potable water from the untreated source
or “raw” water. Raw water is treated to remove any disease-causing organisms, as well
as silt, grit, and humus material. In addition, water treatment improves the taste, color,
and odor of the raw water (Utah Division of Water Resources 2007). Figure 4 provides
a schematic of this process and demonstrates the multiple stages that are required to
convert raw, source water to potable drinking water through the conventional treatment

process.

For the McAllen Northwest facility, before the water treatment process begins, the water
is held in a reservoir adjacent to the treatment facility that is 30 ft deep, which covers
approximately 30 acres of surface area, and has a capacity of 200 million gallons (Figure
5). This amount is enough to supply water to the facility for 23 days. The treatment

process at the McAllen Northwest facility is as follows (Santiago 2007):

Pre-Disinfection
In this first step, the chemical compound chlorine dioxide (ClO,), which is formed from
the combination of sodium chlorite (NaClO,) and chlorine (Cl), is added to the water to

kill germs and improve the treatment process. Also, a coagulation chemical, aluminum

31



- T

Raw water
pumps

Screens

BAT= Conventional (Treatment Technique)

Polymer
Alum

Cla

disinfection

i ‘?j Clearwell
| —
Rapid
mix 7
‘ ; Backwash ¢
et
' Siudge
— ——

Flocculator Sed basin/ Gravity
clarifier filters

Source: Jurenka, Martella, and Rodriguez (2001).
Figure 4. Schematic of conventional water treatment process

43



Source: Sturdivant (2006).
Figure 5. McAllen Northwest facility reservoir

33



34

sulfate (Al,(S0O,),), is added to encourage the aggregation of dissolved substances,

thereby facilitating their subsequent removal (Buffalo Water Authority 2005).

Coagulation

The coagulation stage involves the water being moved to a rapid-mix tank which has
fast-moving, rotating paddles that ensure the coagulation chemical is fully mixed with
the water. The chemicals stick to the impurities (i.e., small, suspended particles) in the
water and force the particles to bond together and form larger particles referred to as

“ﬂoc.,,

Flocculation

The water then moves to the flocculation stage of treatment, which is composed of a
series of six (6) consecutive chambers, each measuring approximately 14 ft long by 10 ft
wide by 15 ft deep. These chambers have large, slow-moving paddles that are designed
to further promote the formation of floc (or clusters of impurities). As the water moves

from one chamber to the next, the speed of the paddles slow.

Sedimentation

From the flocculation chambers, the water flows to the two sedimentation basins (Figure
6). In the sedimentation basin, the floc that was formed in the previous two steps slowly
settles to the bottom of the tank. Floc particles are removed continuously from the

bottom of the tank by a rake system. The aggregated floc is then pumped to the sludge



35

lagoons. Another chamber, located at the end of the sedimentation tanks, can be utilized
as an alternate location for the injection of the primary disinfectant, chlorine dioxide

(CIO,).

Filtration/Backwash

The next step in the process is conventional filtration (Figure 7). The water flows
through filters composed of anthracite (coal), sand, and garnet, thereby removing any
remaining suspended particles.'® The filters at the McAllen Northwest facility are
capable of using granular activated carbon (GAC) to improve the quality and taste of the
water; however, this method is currently not in use."” Every 100 hours, a backwash of
the filters is performed. In this process, potable water is flushed backwards through the
filter bed to clear trapped debris and floc from the filter media. The backwash water is

then pumped to the sludge lagoons.

Sludge Disposal
The sludge from the sedimentation and filtration processes is pumped to three concrete-
lined lagoons, each measuring 400 ft long by 80 ft wide by 10 ft deep where sludge is

separated from the water naturally through gravity. The remaining water is then recycled

' Garnet is a “high hardness, high density filter material used in multi-media filters. Recommended as a
support bed for other materials such as filter sand, anthracite, corosex, etc.” (Aqua Science 2007).

'” The GAC process is not currently used because taste is not regulated and management’s cost/benefit
assessment favors forgoing the high operational and maintenance costs associated with GAC.



ource: Sturdivant (2006).
Figure 6. Sedimentation basins at McAllen
Northwest facility

Source: Sturdivant (2006).
Figure 7. Filters at McAllen Northwest facility

36



through the water treatment process again. The leftover sludge is dried and removed by

a third party and transferred to agricultural land.

Secondary Disinfection

In this final stage of water treatment, chloramines (NH,ClI) are added to the water at a
transfer station. The transfer station is the pump station located directly after the
filtration which transfers the treated water to the storage tank. Chloramine is a chemical
compound formed from the combining of Chlorine (Cl) and Liquid Ammonium Sulfate
((NH,),SO,). The Chloramine is used as a disinfectant to prevent the formation of
bacteria and to improve the quality and taste of water. Chloramine is also the residual

disinfectant required by the Texas Commission on Environmental Quality (TCEQ)."®

Storage

The cleaned and purified water is sent to two aboveground storage tanks that have a total
combined capacity of four million gallons (which is one-half of one day’s production)
before entering the distribution system. For the purposes of this thesis, the distinction is
made that this is the final stage of the treatment process and the subsequent distribution

system is not considered in the cost calculations.

'Y TCEQ requires a residual disinfectant in all distribution systems to prevent the formation of bacteria
(Santiago 2007).

37



38

Water Quality

An examination of the water quality prior to, and post treatment at the McAllen
Northwest facility is provided in Table 7. As shown in the table, the treated water, for
the period January to December 2006, meets all of the standards and guidelines set by
the Environmental Protection Agency (EPA) and TCEQ. The Maximum Contaminant
Level Goals (MCLQG), set by the EPA, represent the level of a contaminant in drinking
water below which there are no known health risks. Also set by the EPA are the
Maximum Contaminant Levels (MCL), which represent the highest concentration of a
contaminant allowed in drinking water, and are set as close to the MCLGs as feasible,
using the best available treatment technology (Environmental Protection Agency 2008).
Examples of the contaminants that are restricted by the MCLs because of potential health

danger include arsenic, fluoride, and nitrate.

Secondary levels are set by both EPA and TCEQ and represent the reasonable goals for
drinking water quality. These levels deal with contaminants that are not a risk to human
health, but rather concern the aesthetic qualities of drinking water (i.e., taste, color, and
odor) (College Station Utilities 2006). EPA and TCEQ do not enforce the secondary
levels, but rather use them as guidelines. Examples of these unregulated substances
include aluminum, calcium, pH, hardness, and sodium. Another item listed in Table 7 is

the residual level of chloramine in water leaving the facility. As mentioned previously,



39

Table 7. Quality of Outgoing Treated Product Water (for January to December
2006) and Incoming Raw Water (for June 2007) of McAllen Northwest
Conventional Surface-Water Treatment Facility

Incoming Outgoing Levels Cl\cjllft):mmilri?nt
Substance Units® Level Min. Max. Avg. Level (MCL)"
Regulated Contaminants
-Arsenic ppb 3 3 3 10
-Barium ppm .097 .109 .103
-Fluoride ppm 42 43 43
-Gross Beta Emitters pCi/L 4.5 5.8 5.15 50
-Nitrate ppm 12 .24 .18 10
-Selenium ppb 0 3.1 1.6 50
-Total Organic Carbon ppm 5.49 3.18 4.37 3.71 25% Removal®
Unregulated Substances Secondary Limit
-Aluminum ppm .094 .124 .109 50
-Bicarbonate ppm 91 100 96 NA
-Calcium ppm 74.7 79 76.9 NA
-Chloride ppm 147 148 148 300
-Magnesium ppm 21.1 24 22.6 NA
-pH Units 8.25 7.7 7.9 7.8 7
-Sodium ppm 109 121 115 NA
-Total Alkalinity-CaCO3 ppm 132 91 100 96 NA
-Total Dissolved Solids ppm 690 739 715 1,000
-Total Hardness-CaCO3 ppm 280 273 273 273 NA
Residual Maximum
-Chloramine ppm 1.2 39 3.5 4

Source: McAllen Public Utilities Water Systems (2006) and City of McAllen Water Laboratory (2007)
and own modifications.

“ppb’ is an abbreviation for ‘parts per billion.” ‘ppm’ is an abbreviation for ‘parts per million.” ‘pCi/L’
is an abbreviation for ‘pico curies per liter’ which is a measurement of radioactivity in the water (NSF
International 2008).

"MCL represents the highest level of the contaminant allowed in drinking water (Environmental
Protection Agency 2008).

‘Percentage removal depends on raw water total organic carbon and alkalinity levels (Environmental
Protection Agency 2008).

‘Secondary limit represents a level of the contaminant that is acceptable/preferred for drinking water
quality; these levels deal with contaminants that mostly affect the aesthetic qualities of drinking water
(College Station Utilities 2006).



40

the McAllen Northwest facility utilizes chloramines as their disinfectant residual. The

limit for this residual in treated water is four (4) parts per million (ppm).

Construction and Performance

The construction period for the McAllen Northwest facility spanned 24 months, from
January of 2002 to January of 2004, during which time there were no notable delays or
problems (Santiago 2007). A two-year construction period is assumed for this analysis
and represents Y™* in the methodology equations discussed beginning on page 15. The